

**TEST REPORT**

Approval No.- 16/Lab/2022

Form 39

(Rule 150 E (f) the Drugs & Cosmetics Act, 1940)

Report No.: HLG/20251208/0048

Sender/ Party/ Procurement Agency	Reverse Clinics By Threads Physio Orthosport LLP F-10/4 , DLF Phase 1 , Sector 27 Gurugram , Haryana 122001		Report Issue Date	10/12/2025	
			Date of Completion	10/12/2025	
			Date of Analysis Start	08/12/2025	
Reference No. of letter	NS	Letter Date :	Date of Received	08/12/2025	
Sample Name	Collagen Joint Repair Tablets				
Manufacture By	Asta Organics Plot No. 769, Rai, Industrial Area, Sonipat, Haryana-131029				
Supplied By	Reverse Clinics By Threads Physio Orthosport LLP				
Product Group	Raw/Finish Products	Mfg. Lic. No.	10018064001403		
Batch No.	AOT-7532	Mfg Date	12/2025	Batch Size	NS
Code No.	NS	Exp.Date	11/2027	Sample Qty.	60.0 Tabs
Protocol/Ref. Standard	IN HOUSE SPECIFICATION			Sample information provided by customer	

Description : Golden coloured elongated biconvex film coated tablets.

RESULTS OF ANALYSIS

S.No.	PARAMETER	RESULTS		LIMIT	
1	Identification	Positive for all contents			
2	Average weight	1535.86 mg			
3	Uniformity of weight	Within limits			
4	Disintegration Time	11 to 12 min.		NMT 30 min.	
5	Assay	Each film coated tablet on an average contains:			
Composition		Result	Label claim	Limit	Method
Sodium (Sodium Chloride)		0.994 mg	1.0 mg	0.9 to 1.1 mg	IHS
Chondrotin Sulphate		833.6 mg	800.0 mg	NLT 720.0 mg	IHS
Collagen hydrolysed		Positive	500.0 mg	NLT 450.0 mg	IHS
Crucumin		Positive	50.0 mg	NLT 45.0 mg	IHS
Hyaluronic Acid		Positive	50.0 mg	NLT 45.0 mg	IHS
Vitamin C (L-ascorbic acid)		41.36 mg	40.0 mg	NLT 36.0 mg	IHS
Biotin (D-Biotin)		41.68 mcg	40.0 mg	NLT 36.0 mg	IHS
Vitmain D2		15.61 mcg	15.0 mcg	1.35 mcg	IHS
Glucosamine Sulphate		497.0 mg	500.0 mg	450.0 to 550.0 mg	IHS

20251208/0048-1



Page : 1 of 2

Note:

- The results listed refer only the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
- Sample (s) not drawn by us. Total liability of our analytical division is limited to the sample supplied and/or invoiced amount.
- This report is not be reproduced wholly or in part and cannot be use as an evidence in the court of law and should not be used in any advertising media without special permission in writing.
- Sample will be destroyed after one month from the date of issue of test certificate unless otherwise specified.
- Sample has been tested as per latest/valid version of Standard. In case of MU is having an impact on statement of conformity, decision rule will be applied.



Humongous Labs
Format No. : HL/F/7.8/01

HUMONGOUS LABS (OPC) PVT. LTD.

Govt. Approved Test House

B-67, 2nd Floor, Mayapuri Industrial Area, Phase - I, New Delhi- 110064

Website: www.humongous.in Email: inquiry@humongous.in

Mob: 09650093944, 8745886841 Tele: 011-44781112

TEST REPORT

Approval No.- 16/Lab/2022

Form 39

(Rule 150 E (f) the Drugs & Cosmetics Act, 1940)

Report No.: HLG/20251208/0048

Sender/ Party/ Procurement Agency	Reverse Clinics By Threads Physio Orthosport LLP F-10/4 , DLF Phase 1 , Sector 27 Gurugram , Haryana 122001		Report Issue Date	10/12/2025	
			Date of Completion	10/12/2025	
			Date of Analysis Start	08/12/2025	
Reference No. of letter	NS	Letter Date :	Date of Received	08/12/2025	
Sample Name	Collagen Joint Repair Tablets				
Manufacture By	Asta Organics Plot No. 769, Rai, Industrial Area, Sonipat, Haryana-131029				
Supplied By	Reverse Clinics By Threads Physio Orthosport LLP				
Product Group	Raw/Finish Products	Mfg. Lic. No.	10018064001403		
Batch No.	AOT-7532	Mfg Date	12/2025	Batch Size	NS
Code No.	NS	Exp.Date	11/2027	Sample Qty.	60.0 Tabs
Protocol/Ref. Standard	Sample information provided by customer				

RESULTS OF ANALYSIS

S.No.	PARAMETER	RESULTS	LIMIT
-------	-----------	---------	-------

Report : In the opinion of the undersigned the sample referred to above is of STANDARD QUALITY as defined in the Act and the rules made thereunder for the reason given below.

Complies in above respects.

END OF REPORT

Humongous Labs

20251208/0048-2



Page : 2 of 2



Rashmi Zalpuri
Person-In-Charge
Authorized Signatory

Note:

1. The results listed refer only the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Sample (s) not drawn by us. Total liability of our analytical division is limited to the sample supplied and/or invoiced amount.
3. This report is not be reproduced wholly or in part and cannot be use as an evidence in the court of law and should not be used in any advertising media without special permission in writing.
4. Sample will be destroyed after one month from the date of issue of test certificate unless otherwise specified.
5. Sample has been tested as per latest/valid version of Standard. In case of MU is having an impact on statement of conformity, decision rule will be applied.